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Conditipns

This report may be reproduced and distributed to your clients, provided that it is reproduced and
destribted in ful,

Specimens will be disposed of four waeks from the date of this report, unless othenwise instruciod.,
Opinions, comments and inerpretations expressed in this report ane shown in ilaics,

Copies of INSPEC inferprelations referenced in this repon ane available upon request,

Tesis marked B are nol included in our ACLASS Scope of Actreditation.

This repoat has been provided in accordance with owr standard Terms of Business, which can be

INyou have difficully accessing the Terms of Buginess, you may contacl us for a copy.
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Summary of assessment
Clauseo Requiramant mﬂ
31 Design requirements Ld II
3.2 Attachment Element Requiremant
3.2.1 Dorsal Pass
3.2.1.31 Dynamic Feet First Pass
32132 Dynamic Head First Pass
32133 Static Feat First Pass
32134 Fall Arrest Indicator Pass
322 Stemal
32231 Dynamic Feet First
32232 Siatic Feel Firgl
32233 Fall Amrest Indicator
(322 Frontal o Pass
32311 Dynamic Feet First Pass
32312 Stalic Feel First Pass
324 Shoulder Pass
3.24.1.1 Static Feel First Pass
325 Waist, Rear
32521 Static Feet First
328 Hip  Pass
3.26.1.1 Static Feet First Pass
327 Suspension Seat
22711 Stabe Feal First
3.3 Componant Requiramants
331 | Load bearing straps Lid
2.3.1.7 gy -_l_S_h'apl&Lmia test iy Pass
3315 Strap tensie 1es) (aller abrasion) Pass
332 Thrnd- am—sljm'ing Lid
333 Connecdling componanis
3312 Sirap lensile tes (soft loops)
3315 Strap tensile 1851 (saft 100ps - after abrasion)
5.1 Marking requirements
52 Instructions requiremants
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Koy

Shading shows the clauses requested. Ary other clauses were not requested.
Pass Requnnement salisfied.

Lid Testing requesied was insufficient completely to venfy compliance with the clause,
Riefer 1o the “Resull detaiis™ section for more information.

Fail | Requirement not salisfied. Refer to the “Result details” section for mone information.
MAs | Assessment not carried out.

Nap | Requirement not applicabie.

NT | Requested but not tested du to eary termination Tollowing faikue,

= Assessment relates only 1o those specimens which wene tested and ane the subject of this report.
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Submission dotails

Product Quantity Dates receflved | INSPEC specimen no.

(jot numbsr +)
Fuil body hamess, model JE146026 10 23 August 2015 2015401 10 2015410
Webhing, part no. JEALIBZY 200854 to 20095
- - o1 27 July 2015
Webbing, part no. JEWLZBELACK 2000E5K 10 200857

Frocodurgs

The: specimens delalbed wilhin the submissions above were used for the bests covered by this repon.

Testing was performed in accordance with ANSI Z358.11-2014 unless olhenmise specilied below.
Reference should be made o the standard when reading this repod,

Unless staled othensice, specamens were tested in the condilion as recaived by INSPEC.
Testing was peronmed al INSPEC's laboratory in Kunshan, China,

Webbing, pad number JEWL1B2Y and JEW-2BLACK wene first lesled al nspec's job number 20085
and the results were reported in Insped Test Report 2.15.09.18

These webbings salisfed the requirements of dause 3.3.1.2 and 3.3.1.5

The client has declared that these same webbings were used 1o manufaciure this hamess. Therafore
r-testing of these webbings was not perfemed,
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Besult details
3 Raquiremants
34 Design Requirements
Specimean 2015401 was assessed.
3114 The specimen permanently incorporated a dorsal attachment element. Pass
The specimen did incorporate other attachment elemands at the front, shoulder
and hsp,
312 The specimen did incorporale a load beanng sub-pelvic skrap. Pass
313 Al shoulder siraps on the specimen came logether at lhe dorsal lecation and were Pass
crossed by webbing.
A D-ring was attached 1o the dorsal location.
Testing of the D-ring was not requesbed. BAs
314 The specimen parmanently incorporated a back strap as means of controlling the Fass
separation of the shoulder straps on the back of the full body hamess,
When the specimen was mounled on 1o 1he torso as per manufachurers Pass
:rsr;ruﬁi.lrl.iﬂm. some podion of the back strap was localed between datum levels G
315 Thit SpusCimen was nol equipped with modulad compondnls of assembles.,
31.51 This clause was nod applicable, Mg
3152 This clause was ndl applicabbe, Mg
318 The specimen was not integrated into a vest or garment. Nag
a7 Thee Spscimen wis equipped with a il armest indoc bod, Pass
The Bl arrgst indicaber deploved during dynamic lesting defned in settion 3.2, Pass
I1was possibde viswaly 1o inspect the fall arrester indicalor. Pass
31.7.1  The specimen was not equipped with fall arrest indicator on other attachment Nag
elemenl,
318 The specimen was nol equipped with connecting subsysiem combinations., Nap
319 The specimen ok include strap retainers (keepers) which serve 1o control the Pass

loase ands of siraps,
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3440

3111

3.1.12

3113

3.1.14

3.2
324

32141

3212

Static Foot First Test - Lanyard Parking Attachment Elemont
Specimen 2015401 was assessed.
The specimen was equipped with bwo lanyard parking attachment elements.

The design of the anyard parking attachment elements did nol deviate from a
previcusly teshed model of a full body hamess of this manufachener,

The previcusty tested model was JET15021, See INSPEC Tesl Repo 2.15.09.18,
Specimen 2015407 was assessed.

N was nod possstle to remowe elements of the full bady hamess that support e
shoulders / upper torso from (hose thal suppod 1he legs / lower lorso.

The dorsal and the frontal attachmen! elements were located Iaterally along the
wertical cenbreling of the full body harness.

The specimen did not consist of a stemal attachment elemant.

As the specimen inchuded a sub-pebvic strap, this clause is not applicable.

Attachmaent Element Requiraments
Darsal

Spacimen 2015401 was assessed.

The dorsal attachment element was used for fall arrest.

The: dorsal attachment was used in travel restrain of rescue.

During thee dynamic performance tesl, it was confirmed thal the design of the hul

body hamess direcled the load Ihough the shoulder siraps supporting the user
and around the thighs.

Fage T of 14

Pass

Pass

Pass

Pass
Pass

Pass
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3.2.1.3  Dorsal Atachment Element Requirements
+4.2.1.31 Dynamic Feol First Test
Specimen 2015402 was assessed,
During the dynarmic feel first test, e tesl lorso was nol released, Pass
The harness did suppornt the test torso for a period of five minutes post fall, Pass
During this period, the: angle of the test torso to vertical was B degrees. This value  Pass
is bess than the maximum 30 degrees permitied,
Two fall ames! indicalors deploved visibly and permanantly. Pass
Full body hamess strelch was 5.4 inches,
Full body hamess sirelch staled in the manufaciuner's inslruclions was 18 inches,
Full body harness sirelch shall not exceed 18 inches, or thal whech is stated inthe Pass
manuiaciurer's insbructions, whichewer is less.
3.21.3.2 DOynamic Hoad Flrst Tost
Specimen 2015403 was assessed,
During the dynamic head first tesl, the test lorso was nol released, Pass
The harness did support the test torso for a period of fre minutes post fall. Pass
During this period, the angle of the lest torso to vertical was 10 degrees.  This Pass
value i kess than the maximem 30 degrees permitted.
Tweo fall arrest indicatons deployed visibly and permanantly. Pass
32133  Static Feat First Test
Spercirruan 2015404 wias assessed,
During the static feet first lests, the test lorso was not released from the hamess. Pass
During the siatic feel first lests, all adjusters did nol sfip, Pass
Except for the straps of the buckie and evelel adjusters, siraps did not show signs Pass
of tearing.
321,34  Fall Arrast Indicator Tost
Specimen 2015405 vwas assessed,
Vb tested wiing tha dorsal attachment alament, the fall arres) indictor deployed Pass

wisibly and permanently,
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323

3.2.34

42311

3.2.3.1.2

Frontal
Specimens 2015406 and 2015407 weare assasged,

The fronlal allachment element was specfied to be used as an alternabe fall armes)
attachment.

The frontal attachment was specified to be used for work positioning, travel
resbrain of rescue,

Frontal Attachment Element Requirements
Dynamic Foot First Test

Specimen 2C 15405 was assessed,

During the: dynamic feet first test, (he test torso was not released.

The hamess did support the test lorso for a period of five minutes post fall

During this pedcd, the angle of the lest torse 1o verical was 18 degrees.
Thig value is less than the maxamom 50 degrées permithid

Full body hamess sirelch was 7.8 inches,
Full bedy hamess stretch stated i the manufaciunéds nstrotions was 18 inchas.

Full body harness stretch shall not exceed 18 inches, or that which i stabed in the
manufaciurer's instructions, wihichever is less,

Static Foot First Test

Specimen 2015407 was Jssesscd.

During the static feet first tests, ihe test torso was not released from the hamess,
During the static feet first tests, all adjusters did not slip.

Except for the straps of (he bucide and eyelet adjusters, straps did nol show signs
of learing.

Fage 9 of 14

Pass

Fass

Pass
Fass

Pass

Fass

Pags
Pass

Pass
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324 Shoulder
Specimen 2015408 was assessed,
The shoulder attachment elements were specified to be used as a par. Pass
The shoulder allachment elements were specified to be used for rescue and Pass
eniryiretrieval only.
The shoulder attachment elements were nol specified 1o be used for fall amest. Pass
3241 Shoulder Attachmant Element Requiremants
312411 Static Foeet First Tost
Specimen 2015408 was assessed.
During the static feet first lests, Ihe test torso was not released from the hamess, Pass
During the static feet first tests. all adusters did not slip, Pass
Except for the straps of the buckie and eyelet adjusters, straps did not shaw signs. Pass
of learing.
326 Hip
Specimen 2015409 was assessed,
The hip attachment elements were specifizd to be used as a pax, Pass
The hip allachment element was specibed o be used solely for work posilioning Fass
or travel restrain,
The hip atachment element was nol specified o be used for fall arrest, Pass
3261 Hip Attachmaent Element Requiremants
32611 Static Feet First Test
Specimen 2015409 was assessed,
During the static feet first lests, Ihe test (ors0 was not released from the hamess, Pass
During the static feet first tests, all adpusters did not siip, Pass
Except for the siraps of (he buckle and eyelet adjusters, straps did not show signs  Pass

of learing.
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e J

234

3319

. T

3313

3314

3315

3317

3.3.2

3321

3322

3323

Componants Requirements
Load Bearing Straps
Specimen 2015401 was assessed,

The rhinimum widih of the: load bearing straps was 44 mm.  This is mone than the
minimurm 41 mm specied,

Specimens 2C085A to 20095E and 2C0H5K to 2C0H50 withstood a tensile test of
5,06 pourds appled (oF 1 minute withoul breaking.

The mabenal and characleristics of load-Deanng straps wene ol assessed,
Manufaciurer to cedity.

The ends of load bearing straps wera hot ¢l and fused 50 as o peevand frayving.

Foliresing abrazion conditicning, spedimens 20095F to 2006850 and 200959 to
200057 withsiood a tensie test of 3600 pounds applied for 1 minue swithoul
breaking.

Siraps in conlact with malal connectors al attachment elements were protecled
froem vaear,

Thiz clause was nol applecable.
Throad and Stitching
Specimen 2015401 was assessed.

The matenal and characlenstics of thread used was nol assessed. Manufaciurer
1o cartity.

Al types of stitching were nol assessed. Manufacturer 1o cerify.

Threads used fof Sevwing the hamess were whité colour, This conirasled with the
yellow and black colour of the lead beaning siraps.

Fage 11 of 14
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Clauge Test Uncertainty
3.1.1 Dorsal atachment SeeNote 1 |
312 Sub-pelvic sirap See Note 1
- Shoulder straps See Note 1

Connecior Sew repor
314 Waisl Bell of back strap — contrgl of sepacation of shoulder straps See Mote 1
315 Modular compontnis of assemblics. a5 :pwnpﬁa‘le‘ S0 Nobe 1
3.1.5.1 Modular components, See repo
3.1.5.2 Attachment element extender | Length £0.14%
316 Full body hameass integrated into a vest See Nowe 1
= ) Fall Amest Indicator See Nole 1
3.1.8 Hamess with attached connecling subsystem cormbinations See report
319 Strap retainers (keapers) See Note 1
3.1.10 Lanyard parking atlachment element « Disengagement load +2.900%
3111 Suppon = shouldersiupper torse S0 Mobe 1
3142 Location of single point altachment See Note 1
3113 Sternal attachment — bilateral elements See Note 1
3114 Sulp-pedvic straps See Note 1
321 Dorsal attachment element See Noe 1
32131 Cryreamiss Fael First +2&.92%
32132 o g ! Dhyrnpmis Hiad First £2.92%
32139 | Dorsslatnchmentelemdll [ moc sengh: Sy
Skppage 1. 3%
32134 Fall Amrest Indicator test - dorsal attachment See Nole 1
322 Sternal atlachment element See Note 1
32231 Sternal aflachanent elimsn Dhynavmic Feal First +23 82%
42232 T (P e Siatic Hr&@h See Note 1
Sippage £1.31%
32233 Fall Agrest Indicator test = slernal attachrment See Nole 1

‘:312.3 Frontal altachment element See Nole 1
32311 Frontal attachment ahemment Chymamic Feat First 2 52%
32312 Frontal attachment ahemment Sl dveoot) ool

Slippage +£1.31%
324 Shoulder attachment ehement Soe Mote 1
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Slatic st
A . e alic strength See Nota 1
Slippage £1.31%
325 Wiaisl. Rear attachiment alament See Mote 1
Slatic strength See Note 1
32521 | Waist. Rear altachment slement : ¥
Slippage +1.31%
326 Hip altachment element See Nole 1
Static strength See Note 1
32811 Hip attachment ebement
Slippage +1.31%
327 Suspension Scat attachment element Soee Note 1
32711
ekarment srw :1_31*
3311 Straps Whdlh £1.30%
3312 | Swaps | Static strength SeeNote 1 |
3313 Straps — material and characteristics Mot applicable
3314 Straps - larminations Sea Mote 1
3315 Straps (after abrasion) | Slatic strength Soe Mote 1
33,16 Straps = conlact with metal connectors Soe Note 1
33,17 Buckle & eyelet type adjusters | Spacing £1.30%
3.3.21 Threads and slitching - material See Mole 1
3322 Lock stitching Mol applicable
3323 Stitching — conlrasting colour See Mote 1
32341 Connecting companents (except soft laops) See report
3332 Soft loop attachmenis St Noe 1
4333 Soft loop Slatic strength See Mode 1
53 Soft loop (after abrasion) Slatic sirength See Noe 1
3334 Soft loop attachments - protection from wear e Noe 1
51 Marking requaremens See Note 1
5.2 Instruclions redquinrements Sea Mobe 1
Mot 1 The acoeplance oritedon for this best is a straightfonsard “PassiFail”, rather than a
numencal value, Conseguently. as there ks na value 1o be reporied, uncertainty has not
been reported aither,
Mote 2 The: uncerdainty vakee is based on a standard uncerdainty mulliplied by a coverage factor
k = 2. which provides for a conlidence level of approximately 95%. Values expiessed as
a percentage (%) ane retative.
Mot 3 it shoubd be noted that the above values have not been laken inle accownt when making

assessment 1o the passiiail critena,
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ANNEX

Thiz Annex comprises one section,

1. Pholograph of the product tested. (1 page)



Jinhua Jech Tools Co., Ltd -
Full body harness, model JE146026

INSPEC Testing Services' specimen 2C15401 18 September 2015



